LAB TESTING REPORT

Material: CARPET TILE Factory: _NEWSPEC
File Number: 2018042004 Date: 4/4/2018

Dimension: 600*600mm

Standard . Passed/
Test Item . . Result Requirement .
Designation Failed
DIMENSIONAL
STABILITY OF Parallel: -0.023%
ASTM D7570-09 . <0.2% PASS
PILE YARN FLOOR Perpendicular: -0.026%
COVERING
TUFT BIND ASTM D1335-12 32.7 N >30 N PASS
PILL TEST ISO 6925 10.09 mm £76.20mm PASS
HEXAPOD TEST ASTM D5252 3.5 >25 PASS
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LAB TESTING REPORT

TEST PHOTO

Operator: Amy, Ashkan, Leo Date: 2018/4/20
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